OPERATING
INSTRUCTIONS
&
SPARE PARTS
LIST

4B4000

DUMPER
(CAPACITY 4000KG)

ISSUED FEBRUARY 1983
REVISED 1984

REPRINTED OCTOBER 2002

WINGET LIMITED
PO BOX 41
EDGEFOLD INDUSTRIAL ESTATE
PLODDER LANE
BOLTON
LANCS
BL4 OLS
TEL: ++ 44 (0) 1204 854650
FAX: ++ 44 (0) 1204 854663
service@winget.co.uk
parts@winget.co.uk
www.winget.co.uk



INTRODUCTION

This Parts & Operators Manual is a re-print of the manual last published in 1984
and contains some amended part numbers.

Health & Safety legislation and working practices applicable to Site Dumpers,
both 2 and 4 wheel Drive, Rigid Chassis and Articulated Chassis have changed
considerably in the years since this manual was last published and immediately
following this Introduction are notes on the Safe Use of Site Dumpers. These
notes supersede and replace all previous ‘Dumper Safety’ notes issued with
Winget 4B4000 Four Wheel Drive Dumpers.

Reference is made on a number of pages to ‘bolt c/w nut and washer’, this no
longer the case, fixings such as nuts, bolts, screws and washers should be
ordered as individual items. A number of Whitworth and B.S.F fixings are now no
longer available, in these cases the nearest metric equivalent size will be
supplied.

The contents of this manual although correct at the time of publication, may be
subject to alteration by the manufacturers without notice and Winget Limited can
accept no responsibility for any errors or omissions contained within the following
pages. Nor can we accept any liability whatsoever arising from the use of this
manual howsoever caused.

Winget Limited operate a policy of continuous product development. Therefore,
some illustrations or text within this publication may differ from your machine.

WINGET LIMITED
PO BOX 41
EDGEFOLD INDUSTRIAL ESTATE
PLODDER LANE
BOLTON
LANCS
BL4 OLS
TEL ++ 44 (0) 1204 854650
FAX ++ 44 (0) 1204 854663
E mail service@winget.co.uk
parts@winget.co.uk
www.winget.co.uk



DUMPER SAFETY

Safety is the responsibility of all persons working with this machine. Think "safety"
at all times. Read and remember the contents of this handbook.

MACHINE MODIFICATIONS

WARNING

N\

TRAINING
WARNING

AN\

Any modifications to the machine will affect its working parameters and safety
factors. Refer to the Manufacturers before fitting any non-standard equipment or
parts.

The Manufacturers accept no responsibility for any modifications made after the
machine has left the factory, unless previously agreed by the Manufacturers in
writing; the Manufacturers will accept no liability for damage to property, personnel or
the machine if failure is brought about due to such modifications, or fitment of
spurious parts.

Only trained operators should use this machine.

Operators should hold an appropriate full motor vehicle driving licence and undergo
both a safety awareness course and a driver training course for Site dumpers run by
the C.ITB or equivalent body leading to the award of a CTA.

It is strongly recommended that operators read the H.S.E. publication "Safe Working
with Small Dumpers" which is available from government bookshops (HMSO) or from
other bookshops quoting the following number ISBN O11 8836935. Another useful
publication is British Standard number BS 6264, "Procedure for Operator Training
For Earth Moving Machinery" available from the British Standard Institution.

OPERATION

WARNING NEVER use the machine for purposes other than those for which it was designed.

N\

This machine was designed to carry loads such as soail, clay, sand, wet concrete,
stone or other similar materials. It was not designed to carry loads which may move
around in the skip uncontrollably, nor to carry any loads or materials which overhang
the skip in any way. |If in any doubt as to the suitability of this machine for a
particular task, contact your nearest Distributor or the Manufacturer for advice.

ALWAYS be aware of local and national regulations governing the use of the
machine.

NEVER commence work with the machine until the "Daily (or every ten hours)"
service checks have been made. (See Service Section for details)

ALWAYS check wheel nut tightness daily.
NEVER carry passengers.

Where seat belt restraints are fitted as part of Rops/Fops Protection they must be
worn. Ensure that the seat and seat belt are securely fixed to the machine. Check
that the seat belt is in good condition, free from cuts and frayed edges.

ALWAYS remain in the driving seat whenever the engine is running. Never attempt
to operate any controls unless seated.

ALWAYS apply the parking brake before leaving the driver's seat.



DUMPER SAFETY

NEVER dismount with the engine running, and never leave the machine unattended
with the key in the starter switch.

When Battery Isolators are fitted they must be activated only when the englne is
turned off except in cases of emergency.

Activating a Battery Isolator when the engine is running can result in damage to the
electrical components and circuits.

NEVER fill the fuel or hydraulic tanks with the engine running.
ALWAYS drive only on surfaces that are known to be stable.
ALWAYS keep the floor plates and walkways clean.

NEVER drive the machine close to the edge of any excavation. Always use effective
wheel stops to prevent the machine running close to the edge. Make sure that the
stops are in proportion to the size of the wheels and are set sufficiently far enough

back from the edge of any excavation to prevent the weight of the load causing a
collapse.

NEVER adjust the tyre pressures in an attempt to improve traction on soft ground or

obtain a softer ride on hard ground. Incorrectly adjusted tyres can affect the steering
and handling characteristics.

NEVER attempt to free a machine which is 'bogged down’ by pushing with the
bucket of a backhoe loader, tracked excavator or other similar machine.

NEVER make unnecessary "crash stops" when travelling at speed, especially in
forward direction.

NEVER work under an unpropped skip. /f the dumper was supplied with a special
Skip Support always ensure that it is used.

Some articulating dumpers are manufactured with an articulation lock. If your
machine has this feature proceed as follows:

ALWAYS fit the articulation lock when working within the articulation point crush
zone.

NEVER attempt to lift the machine unless the articulation lock is engaged.

SKIPS AND LOADING

WARNING NEVER exceed the rated payload. The weights of all loads above skip water level

VAN

must be checked.

NEVER remain on the machine when loading the skip with excavators or loaders.
Stop the engine, apply the parking brake, dismount, and stand well clear.

ALWAYS ensure that the load is evenly distributed in the skip.

NEVER carry loads or heap materials in such a manner as to affect the forward
vision.

ALWAYS take extra care when tipping non free running loads.

NEVER use the skip in a tipped position to bulldoze heaped materials level or to
backfill material into excavations.



DUMPER SAFETY

TOWING

WARNING NEVER attempt to start the engine of a dumper by towing or pushing.

AN\

Dumpers are not designed as towing vehicles, but loads (including weight of trailer)
not exceeding the rated payload of the dumper may be towed on dry level ground in
first gear, providing the dumper skip is loaded with half the rated payload to ensure
tyre adhesion when braking.

ALWAYS use a purpose made towing pin.

NEVER tow loads up, down or across gradients.

GRADIENTS

WARNING NEVER operate Four Wheel Drive articulated steer dumpers on any gradients

N\

which exceed 25% (1 in 4), or across gradients which exceed 16% (1 in 6).

NEVER operate Two Wheel Drive rigid chassis dumpers on any gradients which
exceed 10% (1 in 10), or across gradients which exceed 10% (1 in 10).

ALWAYS remember that slippery or loose surface conditions can adversely affect
safe machine operation, including braking, particularly on gradients.

ALWAYS choose routes that avoid steep, slippery or loose gradients.

NEVER coast down gradients. Always negotiate gradients in first gear.
ALWAYS drive forwards up gradients when loaded.

ALWAYS reverse down gradients when loaded.

ALWAYS keep the load facing uphill.

NEVER park on a gradient. If this is unavoidable, ALWAYS chock the wheels.
NEVER attempt to turn on a gradient.

NEVER tow up, down or across a gradient.

NEVER operate high discharge or rotating skips on gradients.

HYDRAULICS

WARNING ALWAYS "Dump" residual pressure from the system before leaving the machine or

N\

before carrying out any maintenance or adjustments.

If maintenance work requires the skip to be in the raised position, then it must be
raised and supported before dumping the pressure.

Dump pressure by switching off the engine, then moving the hydraulic control
lever several times in each direction.

NEVER leave the machine unattended with pressure in the system.

ALWAYS purge hydraulic rams before commencing work. With the engine
running operate the hydraulic control to fully extend and retract the rams.

ALWAYS practise the greatest cleanliness in maintaining hydraulic
components.



DUMPER SAFETY

SERVICING

WARNING ALWAYS report any defect at once, before an accident or consequential damage can

2 occur.

ALWAYS conform to service schedules except where:
1 Warning lights or warning indicators call for immediate attention.
2 Adverse conditions necessitate more frequent servicing.

ALWAYS wear correctly fitting protective clothing. Loose or baggy clothing can be
extremely dangerous when working on running engines or machinery.

ALWAYS, where possible, work on or close to engines or machinery only when they
are stopped. If this is not practical, remember to keep tools, test equipment and all
parts of your body well away from the moving parts.

ALWAYS dump pressure from the hydraulic system before carrying out any kind of
maintenance or adjustment. (see Hydraulics Warnings).

ALWAYS avoid contact with exhaust pipes, exhaust manifolds and silencers when
the engine is running; these can be very hot.

ALWAYS work out of doors, or in a well-ventilated area.

NEVER run an engine in an enclosed space. Exhaust fumes in enclosed areas can
kill.

ALWAYS disconnect battery cables and remove battery before using an external

charger, carrying out welding repairs or to prevent unauthorised usage when
unattended or during a repair.

NEVER allow unqualified personnel to attempt to repair, remove or replace any part

of the machine, or anyone to remove large or heavy components without adequate
lifting tackle.

NEVER attempt to modify or repair Rops Frames or Fops Canopies by welding,
driling or any other means. Attempts to do so will invalidate Rops/Fops Certification.

ALWAYS obtain advice before mixing oils; some are incompatible. If in doubt drain
and refill.

NEVER allow oils and fuels to come into regular contact with skin. This can lead to
serious skin diseases including, medical evidence suggests, skin cancer. ALWAYS
wear protective gloves when handling oils and fuels whether topping up, draining or
refilling. ALWAYS wash hands if oils or fuels come into contact with the skin.

Many liquids used in this machine are harmful if taken internally or splashed into the
eyes. In the event of accidentally swallowing oils, fuels, anti-freeze, battery acid etc,
DO NOT encourage vomiting, seek qualified medical assistance immediately.

ALWAYS dispose of waste oils and fuels into waste oil storage tanks. If storage
tanks are not available consult your distributor or local authority for addresses of

local designated disposal points. It is illegal to dispose of waste oil into drains or
water courses or to bury it.



DUMPER SAFETY

Equipment which includes friction materials will sometimes contain asbestos. When
removing friction material dust from components, such as when servicing brakes or
clutches, do not blow out with an airline; it could be harmful to inhale the dust.
Remove the dust with a vacumn cleaner or wipe clean with a damp rag. Waste
should be placed in a sealed container, marked, and disposed of in accordance with
local or national regulations.

The accumlated dust found in clutch housings may contain lead/antimony. No food
should be eaten at a work place contaminated by this dust. Hands must be washed
before eating. Do not blow out dust with an airline.

ALWAYS ensure that the starting handle is clean and in good condition. Keep the
engine starting dog, and the part of the starting handle that mates with it, lightly
lubricated (Refer to the Engine Handbook).

NEVER work under an unpropped skip. If the dumper was supplied with a special
Skip Support always ensure that it is used.

Some articulating dumpers are manufactured with an articulation lock. If your
machine has this feature, ALWAYS fit the articulation lock when servicing or
working on the machine.



PREPARATION FOR USE
Before the Dumper is put into service, always check the following points:-

ENGINE
Check the oil level on the dipstick, topping up if necessary to the full
mark.

GEARBOX
Check the oil level on the dipstick, topping up if necessary to the full
mark.

DRIVE AXLES AND TRANSFER CASE

Remove filler/level plugs from drive axles and filler/level plug from
transfer case and check that o0il is up to bottom of holes. Top up if
necessary, through filler/level plugs.

FUEL TARK

Fill tank with diesel oil until approximately 1" from the top.

NOTE: Never allow fuel level to fall below 2" deep in the bottom of the
tank.

HYDRAULIC TANK
Fill the hydraulic tank to within 2" of the top. Before removing the cap,
clean the surrounding area to prevent the possible entry of foreign matter.

BRAKE SYSTEM
Ensure that the fittings are tight on hoses supplying the brake master
cylinder from the main hydraulic tank.

MISCELLANEOQUS

Check all wheel nuts for tightness.

Check all nuts and bolts for tightness, loose nuts and bolts may lead to
damage not covered by Warranty.

N.B. FOR FURTHER INFORMATION ABOUT LUBRICATION AND RECOMMENDED OILS SEE
RECOMMENDED LUBRICANT CHART AND GENERAL MAINTENANCE SECTION.

A. ENGINE STOP F. BRAKE PEDAL L. NO CHARGE WARNING
B. DUMP CONTROL LEVER G. ACCELERATOR PEDAL M. KEY SWITCH
C. CLUTCH PEDAL H. HANDBRAKE N. LIGHT SWITCH *
D. STEERING WHEEL J. DIRECTION INDICATOR * 0. AMMETER
E. GEAR LEVER K. HORN PUSH * * IF FITTED.
gear
positions
1 3 oo
INi l |
2 R
G
dump =T H
return / o

o2sr X

TP 588 ' ¢




SPECIFICATION 4B4000

A. Overall Height 2100 mm (6'11")
Overall Height with Cab option 2860 mm (9' 5")

B. Loading Height 1453 mm (4' 8")

C. Wheelbase 2134 mm (7' 0™)

D. Overall Length 3970 mm (13'0")

E. Ground Clearance 330 mm (1' 1")

F. Overall Width 2150 mm (7' 0")

G. Discharge Height 355 mm (1' 2")

H. Overall Height Tipped 2280 mm (7' 6") *

J. Discharge Forward of Tyre 400 mm (1' 4") *

K. Overhand 958 mm (3' 2") *

L. Wheeltrack 1680 mm (5' 6") *

M. Prow Width 1930 mm (6' &4") *

Approximate *

Axle Articulation 355 mm (1' 2")
Turning Circle 8380 mm (27'6")
Unladen Weight 3240 Rg (7144 1b.)

FUEL TANK 46.5 Ltr. (10.25 gall) TRANSFER BOX .85 Ltrs. (1% pts.)

HYDRAULIC TANK 46.5 Ltr. (10.25 gall) GEARBOX 1.28 Ltrs. (2% pts.)

ENGINE - LISTER 12.5 Ltr. (22 pints. ) AXLE 9.1 Ltrs. (16 pts.)

TYRES 12.5 x 18 x 10 ply.

SKIP

Payload 4000 Kg.(8820 1b.) Full & Levelled 2.12 cu.m. (75 cu.ft.)

Liquid Capacity 1.5 cu.m. (53 cu.ft) Heaped 2.80 cu.m. (99 cu.ft.)

ROAD SPEEDS - LISTER ENGINE HR3 48.67 hp (36.4 KW) @ 2200 rpm
Gear K.P.H. M.P.H,

1st 4.2 2.6
2nd 8.4 5.2
3rd 16.4 10.2°
Rev. 4.7 2.9
- M
=
"
[}
E
L K C
F D
TP4sS




‘@3asn 34 AVW HIEALOVANNYW ITEVLAdIE ¥ Ad dIITddNS STIO LNITVAINDA,

JTEVIIVAY ONIZ3 JION STIO JAOEY JHL 40 INIAT ATINITNN FHL NI

£1€d 10 ¥ MOT TWRIANS FEVLIND | 0,0 MOTIE (SVASHANO)
VIMd ZV¥ SNInoay 0f FEUANS FANVLIND OPT-MO8 "TVSHAAIND 0Z-MOZ
. BDIANS FECUND | D 26 =
IMd . 0€ BNEUANS FWVIND | O.2€ mbomc
x8nINED SHIANTYM
1I0 *QAH 02-MOZ WALNIM
¥ IMd X¥OLNED ZV¥ SNINoaY 0f BEUANS FAVILED 06 dd BDIANS FAVIND | HIWWNS (*%°0)
0€ZT OVAT3Q 08 XO FENTIEON
08 QH IENTIAOW 0E-MOT TVIDAdS OVATAD | SINLVHIWAL TTY
¥3dns 06 X9 FENTIAOW
ASVIUOTIEON 06 QH IANTIAOW 0TZT OVATAA | D0 MOTIE (SVESHIAO)

© b2 LA

dWl 3ASYIUOTIAON

0EZT OVATAA

OFT X9 JANTIEOW
OPTAH JENTIEOW

06 XD 3FENTIEHOW
06 dH 34NTIEOW

2l AINTATIAONW

0ZZ1 OvATaa
OEET Ovalaa

0ZET OvAT3d

D,2E = 9,0

0oZE anoav
1160H

YALINIM

HIWWNS (*A°n)

§9 dTH TODHINI

2’1 ISVIYOHIANT

2T ISVYIHOHANT

0EW SNTTINYA

OtW SOTIINVA

d3og 3¥Ss TIO dH¥3AD
d3d06 IVS TIO H¥AD
d3oyT 3VS IO dHVAD

dd06 3V¥S TIO ¥VY3ID

MOTW SNTTINVA
MOZW SNTIINYA
OEW SNTTANVA

MOZHW SNTTINVA

0,0 MOTEE (SYASINO)
uomn =30
oozt anodv

¥ALNIM

YIWWNS

™

dd
(*A°n)

LE 110 SATIAL

¥ XVYNIL3H

¥ XVYNIL3Y

0f 1I0 XS VI1aloY

0t 1I0 XS VIT310Od

dd 08 XWdIdsS
dd 06 XVHIdS

dd 06 XVHIdS

d3 OFT XWHIdsS

MOT 1IO XS VTTALOW
MOZ/0Z 110 XS WTTALOH
0t 7110 XS VIT3LOY

MOZ/0Z 1I0 XS VTIALOd

UQE,mﬁEBv
uNn -9

o0zE 2nolv
T1aHS

HILNIM

NIWWNS  (*d°0)

€ 1Ld¥ T0433IHAS
TOHULSYD

0t T¥D 7T0SNad

08 d3 ¥v3D 1T05n3d
06 dd ¥V¥3IO T70Sn3a

0T T¥D 1T10SNnad
0Z T¥D T0SN3q

9,0 MOT3E ﬁmsmﬂmznz
U Zg - O

SONIHVIA TITHM

ZE SMY NIdSAH Ov1 dd ¥W¥3D 10Snad I¥I03ds 0f T¥D Tosnaa | o9zE 2ol
TONLSYD SY TOMLSYOTHOV TOMLSVD
Z 14V T0¥aTHAS HILNIN
TO¥LSYD 0f T¥D 70Snad 06 4@ Tosnad SV TONLSVOIHOY 0Z T¥D T0Snad | wawwns  (*d°0)
: ZZH OLON . M08 dO TIO WvdD MOT XQH 3@n10SS3 | 9,0 MoT3E .E_
ZEH OLON Z Noovas Of XQH 3ENTOSSA | OVI/MS8 & 110 uvao MOZ XQH 38n10SS3 | 9 ZE - D
89H OLNN OVI/MC8 3 TIO WWED 0f XaH 3anTossa | ooze e
z9 aInld ANDUOL oss3
NAINIM
ZEH OLON Z Noovas Of XQH 3607T0SS3 | OVI/MS8 TIO ¥VED MOZ XD 3ENTOSS3 | WawWwns  (*a°n)
WALSAS OIINVNAAH SINIOd ASVIND XOHHYED XOH MIISNVHL XY 3ATHG aNION ANVAROO
NIHLO * AOVMAN

SATIXY FOVMIAN - STIO ONILILVOIHENT AIANIWWODIY




RECOMMENDED TORQUE FIGURES FOR FASTENERS 4B4000

DESCRIPTION TIGHTENING TORQUE

1b.ft. Kg.m.

Bolt & NUt M6 .uvueuenrennnnns (Fihne aite ie S e Siidaeen 8 ( 1.1)
Bolt & NUt MB .uuuuiuuennennnrnrennnnsannnnnnes SR o5 - SIPELN 21 ( 3.0)
Bolt & Nut M10 ..... Ry P S I AT Fhe v o 42 ( 5.9)
Prop Shaft Bolts 3/8" UNF .......... TR PP, . v e & 29 ( 4.32)
Prop Shaft Bolts 7/16" UNF ....eeevvvenennnnes IR . s 46 ( 6.85)
Engine Bolts/Nuts M2 .......covvvevnnnrenns R 72 ( 10.7 )
MEEE BOLea: X" VNP .\, 5 iisabirasanssessoiansavosas B Teiien i 72 ( 10.7 )
Wheel Nuts 5/8" BSF ....cvvevennvennnas A N - T 180 (25 )
Wheel Nuts 7/8" BSF .....cvvvveecnnnnennnns PP S Bt 7 300 (42 )
Wheel Nuts MIB ........covvvvnnvnnncnnnnnns T PO o PRI 200 (28 )
BELE BRAERTMULE ML ... ivuisonivaiiass imersenasss oo biiin e diis 180 ( 26.8)

Steer Ram Nuts/Bolts 1%" UNF/BSF ...vveecenes Ve e e vais mmeihis 1080 (161.0 )



OPERATING INSTRUCTIONS

ELECTRIC STARTING MACHINES
STARTING

1. Check that the Engine Stop Control Knob is fully down.

2. Insert the ignition key in the isolating switch and turn clockwise.

3. Turn key further clockwise against spring load. DO NOT operate
starter motor for more than 20 seconds at a time.

4. When engine is cold, 'overload' may be required to facilitate
starting, Where ambient temperature is -15°C (5°F) or below, a cold
starting aid should be fitted.

STOPPING
Pull out stop control knob and hold fully out until engine stops. Release
stop control knob when engine has ceased to turn. Turn key switch to OFF
position.

BATTERY CHARGING EQUIPMENT

The following points must be strictly observed when an alternator is
fitted otherwise serious damage can be done:-

1. Never disconnect the battery while the alternator is running.

2. Never disconnect a lead unless the alternator is stopped and
all switches are in the off position.

3. Always ensure that these are fitted to their correct terminal.
A short circuit or reversal of polarity will ruin the diodes
or transistor. '

4, Never connect a battery into the system without checking that
the voltage and polarity are correct.

5. Never flash the connection to check the current flow. Never
experiment with adjustment or repairs to the system.
IMPORTANT

1. DO NOT stop engine by means of decompression levers, this will lead
to damaged valve seats and cylinder head joints.

2. DO NOT stop engine by closing fuel tap or by allowing fuel tank to
run dry, this will allow air into fuel lines and necessitate
bleeding and priming system.

GEAR CHANGING
The Dumper is fitted with three Forward and one Reverse gear. When
changing gear, the clutch pedal is used in the normal way.

SKIP CONTROL LEVER (See Controls Layout)
1. Control lever has three positions DUMP (A), HOLD (B) and RETURN (C).
2. Push lever forward to DUMP (A) to deposit load.
3. Pull lever back to RETURN (C) to return skip to carrying position.
NOTE: 1If lever is released when in the DUMP or RETURN position, it will
automatically return to HOLD (B) position and motion of skip will

cease. In this way, speed at which load is deposited can be finely
controlled.



PERIODIC MAINTENANCE .
DAILY check engine oil level and fill to full mark on dipstick, if
necessary.

DAILY fill fuel tank, or as often as proves necessary to approximately
1" of top. Never allow there to be a depth of less than 2" of fuel in
tank.

DAILY check tyre pressures and condition of tyres (refer to specification
page).

DAILY check all wheel nuts and tighten if necessary.

WEEKLY check oil level in gearbox and fill to full mark on dipstick if
necessary.

WEEKLY remove filler/level plugs from drive axles and transfer case.
0il level should be to bottom of holes. Top up if necessary through
~ filler/level plugs.

WEEKLY check o0il level in hydraulic tank. Always clean the surrounding
area before removing cap to prevent possible entry of foreign matter.
Fill tank if necessary, to within 1" of top.

WEEKLY check that fittings are tight on feed pipe from hydraulic tank
to master cylinder. Check for leaks.

WEEKLY apply grease to all grease nipples.
WEEKLY check all nuts and bolts and tighten if necessary.
EVERY SIX MONTHS repack steeriqg column with water repellent grease.

IMPORTANT: CHANGE HYDRAULIC OIL FILTER ELEMENT IN ACCORDANCE WITH
INSTRUCTIONS ON THE MACHINE.

LUBRICATION
o No. of
Period Key Description Lubrication Points
Daily 1 Engine Engine 0il 1
2 Fuel Tank Diesel Fuel 1
3 Gearbox Gearbox 01l 1
4 Drive Axles Axle 0il 2
5 Hydraulic Tank Hydraulic 0il 1
6 Footbrake Pedal & Linkage | Grease Gun 2
7 Accelerator Pedal Grease Gun 1
8 Clutch Pedal & Linkage Grease Gun 2
Weekly 9 Clutch Cross Shaft Grease Gun 2
10 Skip Pivot Grease Gun 2
11 Handbrake Cable Grease Gun 2
12 Chassis Centre Pivot Grease Gun 2
13 Prop Shafts & Universal
Joints Grease Gun 9
14 Transfer Case Axle 0il 1
g 15 Steering Column Water Repellent
Monthly Grease 1

NOTES: 1. Rear Axle articulation points consist of bearings that require
no lubrication.

2. For full details of the lubrication and maintenance of the engine,
refer to Manufacturers Manual.



10

14

13

TP 457




BRAKE SYSTEM (OIL IMMERSED BRAKES)

The brake system is designed to require the minimum of maintenance and

no defects should normally occur. If air is present in the system, it
will be indicated by sluggish response of the brakes and by spongy action
of the brake pedal. This may be due to air being introduced at a loose
joint. Any defects must be remedied immediately and the complete system
bled.

To bleed the system, proceed as follows:-

1. Check that all connections are tight and the bleed screws are
closed.

2. Check that there is sufficient o0il in main hydraulic tank.

3. Attach bleeder tube (A) to the bleed screw (B) on the L.H. side
of the front axle and immerse other end in a small quantity of
hydraulic oil contained in a glass jar (C). Slacken bleed screw
and operate brake pedal up and down to its full stroke, until oil
pumped into the jar contains no air bubbles. Hold down pedal and
close bleed screw. Remove bleeder tube and release pedal.

4. Lock the bleed screw.
5. Repeat procedure for rear axle.

6. Apply normal working load on brake pedal for two or three minutes
and examine the entire system for leaks.

NOTE: ALWAYS ENSURE THAT FREE PLAY EXISTS BETWEEN BRAKE PEDAL AND MASTER
CYLINDERS. UNLESS THE PISTONS IN BOTH MASTER CYLINDERS ARE ALLOWED
TO FULLY RETURN, BRAKE PRESSURE WILL BUILD UP AND THE BRAKES WILL
REMAIN ON.




HYDRAULIC SYSTEM

The single hydraulic pump provides power for both the skip operation and
steering. The main hydraulic valve splits the pump output into two circuits
with controlled rate priority flow to steering circuit. If the hydraulic
system fails to operate completely or does so extremely slowly carry out the
following procedure.

1. Check that hydraulic tank is full of oil.

2. Check that the return line filter element has been regularly changed
in accordance with the maintenance schedule. If not, change filter
element (E).

3. Check that the hydraulic pressures are correct.

TIP CIRCUIT

a) Fit a 2500 1lb/sq.in. gauge into the hydraulic system at the base of
the skip ram.

b) Operate control lever to dump skip and check that pressure reading on
gauge is 2000 1b/sq.in. when ram is fully extended and relief valve
is "blowing".

STEERING CIRCUIT

a) Fit a 2500 lb/sq.in.gauge into the hydraulic system at the base of
steering ram.

b) Turn steering wheel with machine on "full lock" and check that the
reading on the gauge is 2000 1b/sq.in.

NOTE: If correct pressure is not attained.

Unscrew suction filter (G) from tank and wash in white spirit.
Dry with moisture-free compressed air.

TIP CIRCUIT
4. Remove relief valve cartridge (A) (hexagon head) from the bottom of the
control valve (B) and replace with a new one.

5. Remove hose adaptor (C) from control valve, remove hexagonal orifice
plate (D) and wash in white spirit. Dry using moisture-free compressed
air. DO NOT poke wire etc., into the orifice. Re-fit plate and hose
adaptor with slot of orifice plate facing outwards.

STEERING CIRCUIT
6. Remove relief valve cartridge (A) (hexagon head) from the bottom of the
control valve (B) and replace with a new one.

If none of these procedures correct the fault contact your agent. Periodically
check the hose between the pump and the tank to ensure it is not deformed. Any
deformation in the hose may result in a restricted flow of fluid and damage to
the pump.

TP588




SPARE PARTS SECTION

LIST OF CONTENTS

TITLE PAGE NO.
| CHASSIS FRONT | 19
|_CHASSIS REAR 19
| CENTRE PIVOT & STEER RAM BOLTS | 20
| DRIVE AXLE NEWAGE (OIL IMMERSED BRAKES) 21-24
[ ENGINE, FLYWHEEL & CLUTCH 25
| GEARBOX (NEWAGE CM15-5) 26-29
| TRANSFER BOX 1” CHAIN 30-31
| PROPSHAFTS 32
| ACCL PEDAL & ENGINE STOP CONTROLS 33-34
| cLUTCH PEDAL 35
| FOOTBRAKE PEDAL | 36
| FUEL PIPES AND FITTINGS | 37
| HANDBRAKE ASSEMBLY 38
| HANDBRAKE CALIPER | 39
| BRAKE MASTER CYLINDER (OIL IMMERSED BRAKES) | 40
| BRAKE PIPES AND FITTINGS (NEWAGE AXLES) 41-42
| HYDRAULIC CIRCUIT 43-46
| HYDRAULIC CONTROL VALVE | 47
| skiP TIPPING RAM | 48
| STEERING RAM 49
| AIR CLEANER & EXHAUST 50
| STEERING COLUMN & PEDAL BRACKET 51-52

| ENGINE COVER, SEAT & REAR FRAME | 53-54




MUDGUARDS, TANKS & STEPS I 55

FORWARD TIPPING SKIP 56

WHEELS AND TYRES 57

LIGHTING KIT 59

OPTIONS 60

I
I
l
| ELECTRICAL SYSTEM (LISTER) 58
I
l
I

LABELS & DECALS | 61

| CAB SUPPLEMENT | 62-63




CHASSIS - (FRONT & REAR) ARTICULATING FRAME

4B4000
Item No. Part No. Description Qty.
1 40071.A06 Chassis - Rear .......cicvieernese ssesssana 1
2 30080.A03 Battery Tray Assy. (Welded to cha551s) IS |
3 30080.A0303 Tocking BaY ...... ivovesioiic e a ey 1
4 115.04C Scraw- LBar FININg) .v.vviiiininenenesnits Fin 2
5 61S5.04 Nut g% e ST e W R 2
6 10559401 Battery Clamp ........... e Do e 1
7 40S.A17 Tie Rods (Clamp F1x1ng) ................... 2
8 95.01 Nut ( D, IR e e s 6
9 10742 ,A05 BRECORY COVEY ©.v.cvciviinnintivicesson PN 1
10 1775.01 Nut - Wing (Cover fixing) .......cvvvevun.. 2
11 40075.A01 Frame - Artic - Rear Axle .......0000vuuun. 1
12 10588.A01 Bush - Frame - PivOot ....ccvcceeveennscanas 2
13 8s.08s Bolt ... {Peame PIVOL) ... i0 i e eiaeeinsiuna 2
14 12s.10 Washer . ( " S BRI S - AR 2
15 615.08 Locknut ( " DY e naie vanbn v G 2
16 40072.A03 Chaspis = BEOBE .0.veceniiacniinescnianss P 1
17 1315.02 Grease Nipple (Skip Pivot) ....vvvvnvvenna. 2
18 10445,.A01 BRID BEOY . L e i nesnei e duiene s sesanne 2
19 56S.07 Nut (Stop - Locking) ....eevvnnnnnnn. e -
20 ESE.153 Plates = Axle - Clamp .....uevevnnennnnnnns 4
21 10449 .A01 Bolt - %" UNF (Axle Mount1ng) RN 16
22 875.08 Nut-- X" wp ( © Ffvis s viniina 16
23 1055.10 Washer - Taper (Front Axle Mounting) ...... 8

‘N‘lﬂﬂ Iﬂhﬂb-o‘




CENTRE PIVOT BEARING ASSY. & STEERING RAM BOLTS 4B4000

Item No. Part No. Description Qty.
1 10421.A01 Bearing - Centre Pivet ...... weswawes TRy 2
2 10271.A01 Bolt - Centre Pivot 1%" UNF ..... R ISR
3 4-60-171 Nut - Centre Pivot 13" UNF ............ £ 7 TP 2
4 10s.10 Washer - C Pivot 1.17/32" IDx2.7/8"0Dx0.192TH 2
5 10609.A03 Spacer - C Pivot 51.2mm I/Dx68mm 0/D x 6mm TH 2
6 445 ,05L PaR = Split 3/16%.  ciivviiviion v evsvni ob e aie e 2
7 131s.02 Nipple - Grease ...... P PR N T 2
8 10622 .A01 Bolt - Steering Ram v.ev.veevwosssos wewseweawes U
9 4-60-172 Nut - Steering Ram ...... faee e e b e R . &b

10 10601.A02 Spacer - Steering Ram ......veevwevsioeninenns 4
11 445,057 Pin. = Splitiy s i ahieiinns imnnssn vessees b







Item No .

oSNV B WwWN =

Part No.

30045.A0237
30045.A0238
30045.A0239
30045.A0240
30045.A0241
30045.A0242
30045 .A0243
30045 .A0244
30045.A0245
30045 .A0246
30045.A0247
30045 .A0248
30045.A0249
30045.A0250
30045.A0251
30082.A0215
30082.A0214
30082.A0212
30082.A0213
495.02

30082.A0269
30045.A0252
30045.A0253
30045.A0254
30045.A0255
30045.A0256
30045.A0265
30045.A0257
30045.A0258
30082.A0220
30045 .A0259
30045.A0260
30045.A0261
30045.A0247
30045.A0263

30045.A0264
30082.A0225

30045.A0262

30082.A0227
155.01A

30045.A0201
30045.A0202
30045.A0203
30045 .A0204
30045.A0205
30045.A0206
30045.A0207
30045.A0208
30045.A0209
30045.A0220
30045 .A0221
30045.A0222
30045.A0223
30045 .A0224
30045.A0225
30045.A0227

1 A AP e P seus

-Axle shaft ....cceneee . ala e e e e e e e e

* Bea8ring .vcecccoccvos siveesbenni R A U A

‘Planet gear ....cevvvrrrnvas ctsesesesseana .

444M AXLE - 30045.A02 4B4000

Qty.

2
| 6
Annulus ...ceeinesrersasenns 2
Plate - Brake Spear ....cesssesssascsansans 2
Fixed plate - Brake ......c0vunee Voeae A 2
Disc = Brake ....cveeven 2
GRAE =~ BN (s v s iiram = o niismmiinnensesnannsah 2
Casing - Main Axle ....... R R B e 1
Bolts - Main axle casing .. 4
Washer = SPring ......ceceeuscosnsnanasasns &
Borew — HeX. .i.icatccscacambarasssnpnsnnse 6
Earew = BOCRBE Ci.iveciracninesinsivnea veee &
Shim - Pinion adjusting .....cceevecnanaans A/R
Shim - Pinion adjusting ....ovevevecncanens A/R
Shim - Pinion adjusting ....cceceevasacesns A/R
Valve - Brake Bleed .....vvvvvvvnsnssnnsnns 2
Valve - Relief ...cceenves sesteesrenes LR
Plug - Hex. socket .......iucuns PSP iy = S
Adaptor - Brake PiPe ..iiivessnavassssrnsnnns
WReE L .itlc i ivasias v oy N Ry S
Washer - Sealing .......c.caveunsassanssnsns
Bolt .ivuvosononns

.
-
.
.
-
.
.
-
.
.
.
.
.
L]

L]

Bub:.isivases P R P o NPT S A SN
O Seal = BHub ..cuiididiinnssieiisnss nainis
Bearing - Hub inmer .......... csesesessosns
Bedringk - Hob outer .. u.iih  vivissvesvsns B
Locknut - Bearing ...oeeeeves e A e e e e e e
Washer - Tab ............. T saiae
Spacer - Hub bearing ..... tesecsacaseaasnsa
BOLBCTEW cvesnrsdasnsnnssanaaiosocnnssnemss 2

Washer - Spring ..
Wheel studs ..... BT BT E 1

LA Y o G SR o B SO T G R B G O T G TR e i R O

L&bel ----------- seseses tessssssessans s aan
Screw - Hammer Drive ......cconeveevranennes
Cartridge - input pinion .....evv.. NS S
Spiral - Bevel pinion ....
Drive Flange .....cc.ce.. Saligisesnentannsnre
Washer - Drive Flange ......cevevevevnrenes
Nut - Drive Flange .....evveuee =R .o
Cover - 01l seal .....vicvveecrnncnncacnnnns

Spacer - pinion bearing .......ceecrevenenn
Seal - Pinion
Planet carrier .......... O E S N R
Drive Flange - CArrier .....eeceecececsasns

L N R I I D R A L ]

Planet Pifl .vvecssonsssvsssnsasnsossassnsss
Washer = ThrusSt ....eiieveeennsenanennoanns
Bush - .planet carriet ....cievevevnnernsnes
Spacer - Thrust .....ccevevecccrcscscssnnss

W O LW LD b R b RN bt bl e e e e D






Item No.

65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90

Part No.

Description

30045.A0228
30045.A0229
30045.A0230
30045 .A0210
30045.A0211
30045.A0212
30045.A0213
30045.A0214
30045.A0215
30045,A0216
30045,A0217
30044 .A0208
30045.A0218
30045.A0219
30045.A0236
30045.A0231
30045.A0232
30045.A0233
30045.A0234
30048.A0110
30045.A0235
30082 .A0260
30082.A0261

30045.A0226

Roller - planet cage
Dowel - Spring
Circlip ..'vvveens

Diff. case process assy.
Spiral Bevel wheel ........cc0vunvnn. Sedae o

Diff. wheel
Diff. pinion

Thrust washer - Diff. whee

Thrust washer - Diff. pinion .....

R R R R N R I R B A O IO A )

---------

----------------------------

LR R )

-------- R N N N N

---------

Spider ~ BE G .. i P 1

Bearing - Diff.

Washer - Diff, Bearing ......e0v...

Bolkad o e

----------------------

BUEE wiiisicicecacnnnisnisosbnn oo
Brake Cylinder - R.H. ....... e

Brake Cylinder - L.H.
Brake Piston ..

0il Seal ...
0il Seal ...

BPEIRE v ovsivnrrsboivininevwmsis i e hee
Rut o= Brg. BIUEEIBE o ibesivs iviasinitoss
Lock plate ....... PSP AR R S
BCTew ...icumecinmnannasas seegervenrsrranss

----------------------

---------

---------

4B4000

Qty.

PR OV N R e 0000 R PR PR e e e W W



| ENGINE, CLUTCH, GEARBOX
Part No. ptio

Bolt 5/8" UNF (Eng. to Cha551s) 2
Nut 5/8" UNF

6S.60K
875.07
105.16

695.03F
415.05

20114.A03
65.03A
415.05
85.05D
61S.05

10845.A01
10758.A01
10750.A01
1225.03

10598.A04
10597.A03
285.03D
418,05
10579.A02
10579.A0101

10424 ,A01
10425.A01
133s5.02
885.15D

30107.A01

Washer 5/8"

Setscrew 3/8" UNC (G/Box to Eng.)
( n n

Washer 3/8"

Bracket - Gearbox Mounting

(ll
("

" .
" "

. e e

4B4000

Y vheneneise

------------

Bolt 3/8" UNF (Bracket to G/Box) R AP
Washer - Spring 3/8" (Bracket to G/Box) .
Bolt M12 (Bracket to Chassis)

Nut M12 (

Drain Assy - Eng. 0il Compr:

Drain Elbow
Drain Tube
Adaptor

Drive plate ..

Cover Assy.

Setscrew 3/8" UNF (Cover F1x1ng)

Washer -  Spring

Bearing - Clutch Release

" " )

(

-------------

12,13 & 13a ...

-------------

-------------

-----------

-----------

-------------

Retainer Spring (Clutch Release bearing) ...

Pin - Dowel .
Pin - Dowel
Circlip
Bearing

------------

--------------------------------

-------------

B 00 00 b LR e ] o o[ T - L U]

bt

L]



4B4000

124




Item No.

OO0 N O P DN e

Part No

30107.A0101

285.01D
30102.A0102
30102.A0103
30102.A0104
6S.01C
30102.A0105
30097.A0171
30107.A0103
30101.A0231
30107.A0104
30107.A0131
30107.A0105
30102.A0112
30097.A0163
97s.12
955.03
30097.A0157
30102.A0116
30102.A0117
30102.A0118
30097.A0179
10585.A01
30107.A0106
30107.A0107
30102.A0137
30101.A0254
30107.A0108
30107.A0132
30101.A0236
30097.A0185
30107.A0109
30102.A0139
30102.A0140

30097.A0132

30102.A0141
30107.A0110
30190.A0111
30107.A0111
30107.A0133
30107.A0134
30102.A0152
30107.A0112
30102.A0154
30102.A0155
30102.A0156
30102.A0157
30102.A0158
30102.A0159
30107.A0113
30102.A0161
30102.A0162
30107.A0114
30107.A0115
30101.A0243
30101.A0209
30101.A0210

GEARBOX CM15.5 - 30107.A01 4B4000

Description Qty.

[

Gear CAS€ ...vvevenacenans BEE RS SR e s .

BOLE = TUETEE s oveeessninsibonsionenesossssss
Bolt - Gear Case ...eeviecennans sebncenmainis
Joint - Top COVETr .vuivvuvnnnvunss s em e e o
B - -
Dowel Bolt - Top COVEY ...ievvvsncnnsnnnnns
Washer = Spring ......eou00s.4 e
BregbRer i i s e s R R e e e A b
BT o T R P, A
Washer ......vvevvvennss tsesaiserarssnaarna
End Cover ....oivvvvnnnnns PTG
el 7] L O (0

(o]

Lol i Bl e e el el e e el e T P o e P B O e i el I e e e e I e e X e e .l = )

CRORRE ) diiaaahe s inosnernss dunins e seee
Drain plug. ..cessssinesasoncavniiagnuonanens
Blip ..iciinnienaiiosaitassssnnd AT CRER
Locknut ....ieevveviesssccsasasnnes seevuens

Screw_- Cheesehead .........cveievvnnnnnnnas
Retainer - Felt washer .....cecc0ev.. F NN v
SPYANE sqo ciial aeais asdassnessssns castivann
Washer = Felt .....coverveeroseensesncansas

Grubscrew ...iuiieeiecisesscatascacncannnnnns
Selector Shaft (lst & 2nd) .......co0veeunnn
BERLARE DisE . iiiidsansabine h ke s s ns s asns
Selector Fork (3rd & Rev. ) ........... ie'de s
Selector Shaft (3rd & Rev.) ....vvveuevennns
Detent Ball ...cvieerevenncnvsnnenosonannnns
Detent SPriNg .viuviieeecsceaecocsscnnacanns
Nut ........ evsesssrserssarasnsanateasas
Washer - Coupllng ....... vesesusacssnvansna
- COUPLINgG tuiuvivinnneonnncannsonansannsnnnss
0il Seal ............ P P R A TN
Washer ...... teassasssssasasanananasraseans
Bearing Cap ...... PIIR  F O SN o AT
Bearing - Layshaft Output ......ceeveennesn
Spacer - Bearing ........eeveveieennnnannns
Bearing - Mainshaft ........ A S
Spacer - Bearing - Mainshaft ..............
WULE , ccicicvisinnsanrasansanaainanasnsehns
2nd Speed wheel Mainshaft 19T .............
Bearing - 2nd speed wheel ........c0vivuunn.
SPACEY ciuvsencrssescevanna enenbesnnasienss
Rev. Wheel - Main Shaft .......coveevvnnnns
Bearing ......ceceseees csesseeisessanesnnne
Baulk plate ...cieeeesennsescnnnasosasnnnns
Sliding Gear ....ceeevesssesocscsassnsscasens
Primary shaft .....vevvvnenncennencnscnanas
Circlip civscevecssassosessscrscnsane cenene
'Input Bearing ....c..eecevecnceccnecaannenns
Spacer = INPUt ...ceceeerocarannnasancansas
Circlip sveeeevnvanncenes erNseiarsraceatvas
Circlip - Layshaft ......ccoviiiennncnnnnnn
SNAp TINE .ivvverccvenorassssnanssnsnssnnss
Bearing - Layshaft .....ccvevvevncennnss R



4B4000

124




Item No.

89

90

91

92

93

94

95

96
108
109
110
111
112
113
114
115
116
117
118
119
120
121
122
123
124
125
126
127
128
129
130
131
132
133

Part No.

Description

30102.A0144
30102 .A0166
30107.A0116
30102.A0168
30102.A0169
30107.A0119
30102.A0171
30107.A0135
30107.A0136
30102.A0182
30107.A0121
30107.A0184
30102.A0185
30107.A0124
30107.A0187
30102.A0188
30102.A0189
30102.A0190
30102.A0191
30097 .A0109
65.01A
95.01
30102.A0192
30097.A0111
30102.A0193
30102.A0194
30107.A0129
30102.A0196
30102.A0197
30101.A0102
30102 .A0198
285.01B
30102.A0199

30107.A0130

Spacer - Bearing - Layshaft
Sliding Gear . .
lst Speed Wheel (43T)

Bearing ....

Spacer - lst Speed wheel
IV 10 b A R ¢ PR IR S
Spacer - 2nd Speed wheel .
2nd Speed wheel - Layshaft
Washer ...........
Washer - Rev.
Reverse pinion shaft
Thrust washer .....
Circlip .....
Reverse cluster wheel (22T)
Reverse cluster pinion (11T) ....
Roller - Reverse cluster .
Spacer - Reverse cluster .
Clutch Housing ....
Clutch - Cross shaft
Clutch - Op. Lever
Bolt ..... dessen

FUE .ogencunes

Clutch Op. Fork e
Cotter, Nut & Washer S.A.
Bush - Cross shaft
Stud - Clutch Housing
Nut - Nyloc .
Washer - Cross shaft
CLXelip . cvviviiinhos
Nipples - grease ............ S
Inspection cover .
Setscrew - Inspection cover .
Gasket .......cnnuue

---------

lllllllllll

------------------

----------------------

---------------------

------------------------

-------------

LR A N N ]

-----------------------

----------------

--------------------------

-------------------------

-----------------------

------------------------

CEE N B R B B

--------- R )

..

-
el e I e s o el el o I R ST S N S B S N S S

4B4000

o
t
]



484000

33

32

23

35

18

21,22

6
1
16
12
18
19

20
30
31

L L

Thul

RN
{

\\\\\\\\\\\ﬂw\\\\\ﬂ\\\ LA \\\.\\\ Ll

36

NN

34

///////////////r///r///* ///////////////

9] N

v

26,27, 28,29

TP454



Item No.

(% I VL N

~ o

10
11
12

13
14
15
16
17

18
19

20
21
22

23

24
25

26
27
28
29

30
31
32
33
34
35
36

Part No.

40054 .A02
40061.A01
40062.A02
30072.A01
20076.A01
10294 .A01

805.01
81s.01

885.06
4/60-262
4/60-253
20162.A01
10297.4A01

4/35-102
89s.01

90S.02H
10293.A01

10s.06
875.08

4/60-263
415.03
285.01D

10305.A01

10301.A01
425.05

8s5.02C
75.02A
175.03A
125.02A

40M. 622
4/35-20A
4/60-264
40M-712
6/60-265
BRL.1%
SP.193

85.05D
615.05
125.05

TRANSFER CASE

. P
L LF‘-J-UI.I.

Transfer Case .....
Case - Casting )
Plate - Cover )
Gasket - Main .....

Supplied together only "*°

Wheel - Output (26 teeth) .......evevnrnens
Wheel - Input (15 teeth) .....ovvvevuvnsns
Roller Chain - 1" Pitch .......... PP
Conn. Link - 1" Pitch ....... S i ain e
Bearing .i..ciiseases P SRl 0ia .0 w0 o
Shaft = InpuE. | ciiiesesnsvsviin sbamiissvsos
Shaft = Oubput. & .o usvreasvassnessns s
Flange ~GBOBME L ili@oie sini o uid Siuesis on b o ns oud
Flange = Output ... csiovaisnsis e e suae
Housing = 0f1 QBB .v.vibieiiions sonviivsaes
B11 Seal .. .iciii e R PR P
ERDACEEW. . vis'nesnnensveesssisives ineienesrens
Gasket ........ s st ieresitnassnnrnraineansn
Washer - %" I/D (Flange fixing) ...........
Nut - %" UNF ( " " Yovivess ik
Capi ~ Desring HOuRinE . viniivuesinsaias A
VIAlEY & BPUIOE iinssivsiontiiiinnisnsamss .
SetsCrew . . . i . reas tebseesonvaean
Breather ......... e s r e A biee Be s e e aan
Level/Filler plug .uveevenecnnenonacannnas .
Washer - (Fibre) ......c.evvvenvarencnnanans
BOLE e v sivaink (Cover to Case) ...........
Nut - aiainiates (" e o R LN
Washer - Spring ( " LA RN e
Washer - Plain ( " e B v e mnmwe
Hohaing = BearIng .. ... cvsisassacacnsnive
GHBRRE o .yenirsnsvaieisn s onainsansenre .
Housing >~ Sedl .....citiediersvsocnsansacis
Gasket ...... sissssessanee sesaseesansenairgs
Washer .....iieveievenccacanns essssaesanens
BARARE - .. il G iR e s e A
Oil Seal ...................... L] LN - .
Bolt (Trans. case to chassis) ........... "
Nut ( " " " " ) e v e s e s
Wﬂsh&t( n " n m"n )

4B4000

Mo W b bt et et e

[ ]



Item No.

LN -

[« V¥, ]

Part No.

30165 .A04
20284 .A01
40114 ,A06
40114 ,A02

ESE.214
875.04

30165.A04

PROPSHAFTS 4B4000
Description Qty.
Propshaft (G/Box to Transfer Box) .......... 1
Spacer (G/Box to T/Box propshaft) .......... 1
Prop Shaft (T/Box to Rear Axle) ............ 1
Prop Shaft (T/Box to Front Axle) ........... 1
Bolt - Propshaft 7/16" UNF ....... RS T T 28
Nuts - Propshaft 7/16" UNF ..... v sa i ki a's 28
Repair Kits - Propshaft U.J.S. ............. A/R

j!

: @

GEARBOX

TRANSFER CASE

FRONT AXLE
615

REAR AXLE






Item No.

W N -

(= IV B )

18
19

20
21
22
23
24
25

ACCELERATOR, PEDAL & ENGINE STOP CONTROLS

Part No.

20231.A04
105.04
445.02

C.240
C.173D
C.163

4/60-164
85.05M
75.05
175.06

20130.A01
4/60-162
85.02A
75.02
175.03

4/60-167
4/60-165

C.160B
25.02

ESE.194
ESE.242
4/60-242
95.04
675.04
10209.A04

Description

Pedal - Accelerator .......... R
LT e ] R o TR £ X .
Pin = Splde 32" 50005 S PR B
Rod - Accel erator L .'".:‘ ‘." e ..' l. L N S L
Spring - Return ...... L R SIS =

Bracket - Return Spring (fix to engine) ....

Bell Crﬂnk ------------- 'o‘.-t.--'p'- CRC R N I S

Nut H12 - Bell Cra'nk L T T R

Shaft - Transfer ........00vuv.. A
Bracket - Transfer shaft ........... e ey
BALE Mb i en (Bracket fixing) ........
Nat M6 -~ .i....... ARSI 5
Washer - Spring M6 (

" L1 )

Rod (Pedal - T/Shaft) .......eeue.. P S R
Rod (T/Shaft - Bell crank) .u...oeveeeneennn.

Bell end ..... M babieme b S e w e by

Cable - Engine Stop ..... e b v Ches e nuee
Nipple - Solderless c/w screw ........... .
Clamp Screw .......oe... gl Lo R S
Nott 378" DNF ... sy Ra Rl Gaan e s aue i %
Washer ........ PR R sestennanaa

F o A R e —

[erp—

P et et



woo~onun L R

20096.A08
545.07M
131s.01

10573.A02
C.174A
745.05
10560.A17
445.02C
C173B

CLUTCH PEDAL ASSEMBLY

Pin = Tengion .....usiibeiveens

Nipples - Grease (c/w cap 1765.01) .........

Rod - Clutch 3/8" BSF .........

Clevis 3/8" BSF ...... S ik
Nuts - Half 3/8" BSF ........ %
Ping = Clevis 3/8" .. lviiiiguss
Pins - Split ....... R S R

Sprdg =~ ROLULT ....viitnasnens

se s P s e RO E NS

DR RN IR S N

4B4000

=

R NN -



Item No.

QOwWo~NONU W [

—

11

Part No.

20232.A01
435.02

10436.A02
20117.A06
10454 .A02
955.03
10650.A17
10650.A18
445.02C
C173B

10S.07
445.04

614

FOOTBRAKE ASSEMBLY

4B4000

5escr1pt10n

Pedal - Brake ......
Pedal - Bush .......

Links - Pedal ......
Beam - Compensator .
Clevis - Special ...
Nut - half 3/8" UNF
Pin - Clevis (S) ...
Pin - Clevis (L) ...
Pin. = Bplit .. . e
SPEANE oo isialnaiie sime

Washer - Plain 3/4"
Pin. . Bplat Jpil JUG

------------------------

------------------------

----- .. . . LR N
----------------- * s s e ew
-------- A N I
------------------------
------------------------
----------- L

------------------------

------------------------

------------------------

oooooooooooooooooooooooo

RN -

—



Item No.

WP

FUEL PIPES AND FITTINGS (NOT ILLUSTRATED) 4B4000
Part No. Description Qty.
10357.A03 Hose - Fuel Leak Back (complete) erereiiee. 1
1225.01 Adaptor 1/8" BSP .......c.ucviiidsnains eesas 1
10605.A04 Pipe - Fuel Supply (complete) “aawe aw oy s v 1
1225.02 Adaptor %" BSP w.vv.iverinnnn. T PR |
4/35-364 Washer - Fibre ...... SRR ket he b AR 1



Item No.

e - LWV I R PO K

10
11
12
13
14

Part No.

30124.A02
10578.4A01
10543,A01
20208.A01
115.04C
75.04
175.05

L.309

10s.03
445.02B
10650.A13
448,01C
10s.01

HANDBRAKE ASSEMBLY

Description

Bracket - Handbrake .........
Caliper - Brake (See separate illus.) .....
Cable - Handbrake ....- 4

Lever - Handbrake

4B4000

--------------

Screw (Lever fixing) ...vvevevernnenennns o

Nut ( " "

Washer - Plain ...

Pin - Split 3/32"

Pin Clevis - Cable (Caliper end)

Pin - Split 1/16"

) B T

Washer - Spring (Lever fixing)

LR N R A

------------

------------

--------------

------------

............

----------

Washer = Plain ....vevveceeaconconnnannnnns

—

e




CALIPER,

parking brake

Item Partno

10578A01
28502T
28502P
10578A0101
10578A0102
9502
10578A0104
230501
10578A0105
66S01H
227502
44501C
1072A4

Descnption

CALIPER, one pair, assembly

SCREW

SCREW
SPRING, centring
WASHER, tension
NUT

CAM

NUT, locking
WASHER
SCREW, set
NUT, castle

PIN, cotter

PAD c/w nvets

o
e T T e TR s o T N N Y »2'

——



BRAKE MASTER CYLINDER 4B4000
(Mineral 0il)

Item No. Part No. Description Qty.
20102.A02 Master Cylinder .......ccvevuvnrncnssnnnonas 1
1 85.03B BOLER vuice s (M/Cyl. fixing) ............ 4
2 615.03 Mol ool ¢ LG BRRCN 4
3 125.03 Washer - Plain ( " I (RN oy 4
4 10510.A01 BeEVIRE B i s eic e ifscibiaipanansesnasss . A/R

N

TP44 4 4 ; 4 4 4 4 <



4B4000

p D14

13— ‘

; A 10 J
N

13—a

601



HYDRAULIC BRAKE LAYOQUT 4B4000

Item No. Part No. Description Qty.
1 20102 .A02 Cylinder - Brake Master ....... R 2
2 10454 .A02 Clevis (M/Cyl.) ........ A i 2
2a 955.03 Nut: = LEaEINR) . dipiinnrtresssing daw @
3 85.03B Bolt (M/Cyl. Fixing) - (Not illustrated) ... &
4 75.03 But - (% R S g voYode s A
5 175.04 Washer Spring " (» § R SV -
6 10516.A02 Hose - Flexible (To Rear Axle) ....... e 1
7 10517.A02 Hose - Flexible (Centre Pivot) ..... Fwsmyewe 1
8 10967.A12 Pipe - Brake (M/Cyl. to Rear Flex) ......... 1
9 10967.A13 Pipe - Brake (Flex to Front Axle) .......... 1

10 10968.A06 Pipe = Brake (Axle Bridge) ........iveeinvan 2
11 10967.A14 Pipe - Brake (Reservoir to M/Cyl.) ..... ey 2
12 10967.A15 Pipe - Brake (M/Cyl. to Front Flex) ........ 2
13 10582.A01 Nut - Half (Flex Pipe Fixing) ..........0... 3
14 1825.20 Screw - Brake Bleed ........cv0vvvvnernnnnnn 2
15 10666.A01 Bracket - Rear Flex. Pipe ....covvevennnnens 1
16 695 .05E Setscrew - Bracket fixing (Not illustrated). 2
17 10659.A02 Reservoir ........v... RN b O 2
18 10659.A0201 Cap - ReServoir .....evieennennrnnsnnss veees 2
19 10569.A0102 ClEp = ReBOIVOLY i..uccinenvansnisocseasonns 2
20 825.03E Screw - Slotted (Clip fixing)-(Not illus.).. &
21 855.01 Locknut ....... £ " e " )., 4

22 10570.A01 Repair Kit - Master cylinder ............... A/R



4B4000

~ q@ B!- L —7
Y /15 23 14\ "Jn
U e = Cﬂﬂ‘.i‘.bﬂ:l:d
)
127 &:ﬂéﬂ:; i /13
23

11
B
) \
)] 1918 @

\_a
2 17
134 ? 3427
no o t £E|D
o o[ e
28 34 34 28 ||

{\ 3> 2 /16
\/ a\ "

1
ko'

i)

% | E it 1 —
MEGR S| | 1
1@1 Li{?[}lig% : ﬂﬁ f 13 l 3
oD =

—--»ul ] _../'

604



Item No.

v

(=]

00 ~J

10
11
12
13
14
15
16
17
18
19
20
21
22

23

24
25

26

27
28

29
30
31
32
33
.34
35

36
37
38

39
40
41
42
43
G4
45
46

47
4R

Part No,

30057.A02
4/60-293
4/60-293/1
4/60-293/2
1035.04

10589.A01

30162.A01
30111.A01

365.02FF
31s.021
315.02D
35s5.02C
355.02B
315.02p
315.02M
36S.0211
315.02N
3558.02R
358.02K
31s.030
375.03BF
975.10

1215.04

9015.001
1865.14

CSE.186

1265.04
4/60-115

1225.03
4/35-261
1255.09
100S.03
495,11
495.02
49s.01

65.03H
9s5.02
41S.04

10363.A03
10363.A02
100s.09
728.07
111s5.01
1125.01
1135.01
1005.04

10475.A01
103 N3IH

HYDRAULICS

Description

Control Valve
Valve Assy. - Steering (compr.) ..
Steering Valve

Steering Column

Cap screws (Socket head)

Ram - Skip .......
Ram - Steering

LR RN BRI R

Hose - (Pump - Control Valve)

Hose
Hose
Hose
Hose
Hose
Hose
Hose
Hose
Hose
Hose
Hose

Seal

Adaptor

Adaptor
Adaptor

(Control Valve - Tee) .....

(Steer Valve - Filter)

(Tee - Skip Ram)
(Tee - Skip Ram)
(Tee - Skip Ram) .

e

--------------------

-------------------

---------

-----------------------------

----------------

.............

---------------------

(Toe - . 8kip Ral) .iui,iianusiovesosos

(Control Valve - Steer Valve)

(Steer Valve - Tee) ..

“(Tee - Steer Ram) .....
(Tee - Steer Ram) ...
(Control Valve - Filter)

Hose - (Tank - Pump)

Clips - Hose

Adaptor - (Pump)

Adaptor
Adaptor
Bonded Seal

------------

csse s e

- (Steer Valve) - (Short) ien
- (Steer Valve) - (Long) .v.cvvvvens

Plate - Qutlet - (Pump) .
- (Control Valve)

-------------------------------

--------------------

------------

------------------

YOS R = PP i e ae v e b w e m e
'0' Ring - (Steer Valve) ...... T AP RPRR N et
'0' Ring - (Control Valve) ...... SR

Bolt - (Control Valve f1x1ng) (Not 111us)

Nut = ( " .
Washer - Spring " s DAV S:
Filter ooiicevess e m A A e 4. ese
Element = Filter ...cevieecesecncsncoccens .
Bonded Seal ......ce0000. P o P S AN I T
Back Nut o ..iveevenevn R A g
Reducing Bush ..... e s S e e . e .
Adaptor ...iiiieerncsiacnersersannas . ooe
TOR cemavinn i ribhms iesiimeiissseeesesnnns sea v
Bonded Seal ......ccocecees P P SR .
Adaptor Plate. .. ... .cocevvernnens PRy B

Canarrowr « [(Talatr Dlata o mams e KA+ 111 3\

L%

B BB R b e e e e e B

LS LI ] L i X e e e N R

Ll e e e e I

N =



4B4000

~ q@ B!- L —7
Y /15 23 14\ "Jn
U e = Cﬂﬂ‘.i‘.bﬂ:l:d
)
127 &:ﬂéﬂ:; i /13
23

11
B
) \
)] 1918 @

\_a
2 17
134 ? 3427
no o t £E|D
o o[ e
28 34 34 28 ||

{\ 3> 2 /16
\/ a\ "

1
ko'

i)

% | E it 1 —
MEGR S| | 1
1@1 Li{?[}lig% : ﬂﬁ f 13 l 3
oD =

—--»ul ] _../'

604



Item No.
49

50
51
52
53
54
55

Part No.
1035.03C

10520.A11
4/60-178
10647 ,A01
445,02
105.03
10211.A01

HYDRAULICS

Description

4B4000

Capscrew - (Outlet plate to pump) Not ill...

Lever Assy. - Control Valve
Connecting Link -

Spacer

Pin - Split
Washer - Plain
Knob ..

(Not illus.) ...

---------------------------------------------

-------------------------------------------

-------------------------------------------

----------------

Qty.

(]

Pt b et b e e



Item No.

WP WN =

HYDRAULIC CONTROL VALVE 4B4000

Part No.

30057.
.A0101
30131.
30131.

30131

30131

30131

30131
30057

A02

A0102

-A0103
.A0104
.A0105
30057.
.A0107
.A0103
30131.
30131.
30131.
30057.

A0101

A0109
A0110
A0111
AD104

6S.03H

30057.
30131.
30131.

9s.02

30057.
30057.
30131.

A0105
A0116
A0117

A0106
A0107
A0118

415.04

Description Qty.

Control Valve complete .....cccevevevennnnss
Clip = Fing ...ccvcevenncscccoccanans seians
Shallow Washer ....eecececeesecsscanccanans
Spool Spring ..... OISR - <SSP VO RN A
Washer - Spacer ....+ v...- W esssaresacetene
Deep Washer .....veevesssessssscscccnannnns
MONRIBE oo s nennn T sane e thestiaseraes
Relief Valve Assy. (2000 p.s.i.) ..........
Lift check plug assy. .cvveevcarennsssoscnens
Lift check Bpring ....cvcsscsvsvesns P e
Lift check plunger ......cecescencnarsaasns
Orifice Plate ....cevevvenvecncnnoronnnnnns
M MINE o cccoansrisirissnnannsnwanas ceeas
Bolt - (Valve fixing) ....ceceeveevennoannne
Pressure beyond plug .......000uun.e ceeseas
Plug 1/16" ..... s S5 %0 oo mm S g uin s wiowsnsans
Plug 1/8" ..iiiviennnnnnns PR PP R
Nut - (with item 13) ......ccvinnnnnrnnrss .
Seal Repair kit - (Relief valve) ..........
Seal Repair kit - (Control valve) .........
D RRBE i axsscerssanniamiiienntasirsssnaan
Spring washer 5/16" Dia. ....vievuvnnnrenss

>
N o S B b b b B b b b b el e e el e et e e e

a x

r




RAM 4B4000

Item No. Part No. Description Qty.
30162.A01 Ram Assy complete

1 30162 .,A0101 Body - Ram .......... T TSNS A T 1
2 30162.A0102 Nipple = Grease ......coveeeennnas R PN 2
3 30162.,A0103 Piston Rod ....... o4 iae mm e Sesesawiaidn 1
4 30162.A0104 Wiper .....veveeesnnes e e e e e A R |
5 30162 .A0105 Tube CaP +vvevereernnnennas WS e e e e nieite 1
6 30162 .A0106 Sleeve seal ....... et omny vesssssnsersrananas 1
7 30162.A0107 Sleeve .vivvvann. suaeosisdie B n it inaseenen 1
8 30162.A0108 'O' Ring - Sleeve ...vvvvvvnvvnnenns shsreena 1
9 30162.A0109 Washer - Backing ........ JEF ORISR 2
10 30162.A0110 Piston Seal ..........0.0.n.. ST e e ik e ae m e b 2
11 30162,A0111 '0"' Ring - Piston .......... TR R A 1
12 30162 .A0112 Head = Piston .s.vivevevenrrnnannns i vesenas 1
13 30162.A0113 Locknut ...csinunenunnncenenronnaans trsesaes 1

CSE.190 Seal kit (Compr. items 4,6,8,10 & 11) ...... A/R




STEERING RAM 4B4000

Item No. Part No. Description Qty.
30111.,A01 Ram Assembly complete
1 20100.4A02 Bod end ,.......000006. A A o ki e snes 1
2 955.09 LOCRBBE oy oo i ovinsisis nnessse PPl RS R 1
3 30121.A0302 Rod - Piston ....... e aiceee b e b S 1
4 30121.A0104 I L T S vie W e s SRR & 1
5 30121.A0105 Cap- = Tabe ...... 00 00 A e s 1
6 30121.A0106 Seal - Bleeve ... . 5 i ahh b b w e b b R 1
7 30121.A0303 Sleeve ....vevennn AR GEinEh b 6 e e wihieih e E b b 1
8 30121.A0108 I Ning - SleeWl. . .o it e cnennans 1
9 30121.A0109 Washer - Backing ...... AP LR R A IO 1
10 30121.A0110 0L Ring < PAREME .oy vioa Bt bennanssvenis 1
11 30121.A0111 Seal - Piston ........... S haee s e e I |
12 30121.A0112 Piston Head ........ PN e ees 1
13 30121.A0115 Ring = SPring ...eevveererneenennenennennens 1
CSE.189 Seal Kit (Compr. items 4,6,8,10 & 11) ...... A/R
13 21 9 3 7 5 4 2 1

TP 484

10 8 6



Item No.

w K -

~Nou

o w o

11
12
13
14
15

AIR CLEANER & EXHAUST 4B4000

Part No.

10532 .A05
10534 .A05
10533.A05

10840.A01
10840.A0101
10320.A02
975.14

15.01A
25.02
415.03

40106.A06
1535.12
85.04C
595.03
125.05

Description

Air Cleaner ..ecscecesens P e e e e e
Stack Cap .....vvne e e we e e e e e e e
MounC il BedE s i it din ey e e e g

Hose Assembly compr:=- - ....... e e e e e
Hose 2% Bore & 25" .. . iiiliosaneiinssonsnne
Adaptor Sleeve 2" I/D X 2%" o/n x-1¥" Lg..

Clips -~ HoBe ...iavscas vesetsene e o -

Bolt %'" BSF .... (Air Cleaner f1x1ng) AT
Nuts %" BSF .... (" " i e
Washer - Spring. ( " " ey N

Exhaust ASSY. .v.veeveanss a e e e A e
Cramp: ~ EXDBUBE oiviinss o esvs oo dsiossveonsasmss
Bolt M.10 ....... (Exhaust fixing) ........
Nut M.10 - .9 05 (i ™ "o ey ea
Washer - Flat M,10 ( " Wi ) Wit e



4B4000

17 22 21 23

608 33— ==



Item No.

Wi BN

16

17
18
19
20

21
22
23

STEERING COLUMN & PEDAL BRACKET 4B4000
Part No Descrintion Qty.
40164 .A01 Support - Pedal controls & Steering column... 1
85.04K Bolt M10 x 70 ...(Support fixing) ........... 4
75.04 Nut MI0 S5a%e. .o " " ) ST S ¥ . 4
17s5.05 Washer - Spring .( " N R 4
125.05 Washer - Flat....( " AR R S 4
30184.A02 Mounting Plate vv.w.o..... S e aee b g e e 1
115.04C Serewr MI10 -........ (Plate fixing) ....... ne &
75.04 Nut MIO ........... O B wneve ik 4
1758.05 Washer - Spring M1O ( " LG [ I 4
30125.A02 7Tl BT T B P A S B L I SO 1
11S.04C Bevaw MI0- .. iouves .(Column fixing) ......... 4
75.04 Nut: M0, .. convennas ( " i ) TS 4
175.05 Washer - Spring M10 ( " S s 4
40064.A01 Wheel - Steering .v.cveveecvava. e e .1
10314.A01 Cap - Steering Wheel .........ciiinivuncnnnnss 1
4/35-375 Grommet ..., . T i e e s e s s 1
30163.A07 FLOOT PLALE «vuuseennnsennnssnnsnnnsennneens 1
115.04D Screw M10 ....... (Floor Plate fixing)........ 2
75.04 Nut MI1O ......... LY " "  JRE 2
175.05 Washer - Spring .( " " N Y adiaee 2
10537.A01 Toggle TABLONEY: L in v uite s ine oo diede a's o s 084 2
82S.03E Screw 2BA (Toggle fixing) .....vvvenvvenrans 4
855.01 Rot 2B 000 ™ W B L s 4



4B4000

20 16 15
18
—
17 &/ 21
10 0
o3
Yo,
2
= 6
26 N 7
9
8
22
23
—. 25



21

22
23
24
25

26
27
28

ENGINE COVER, SEAT ASSY. & REAR FRAME

Part No.

40112 .A07
10554 .A01
10538.A01
825.03C
855.01

10366.A02
10650.A19
445,02A
128.05
10566.A01

10447.A02
10371.,A02
615.09

20072.A02
695.03C
415.05

10519.A01
115.04C
615.04
C180B

30148.A04

10914 .A01
85.04D
615.04
1055.03

10364 .401
8S.02F
615.02

Description

Cover - Engine
Buffers - Rubber
Catch Plate.

Screw 2BA i.vvivvenveveenievesine

Nut 2BA

Strap - Engine cover -

4B4000

-------------------------------

-----------------------------

-------------------------------------

-----------------------------------

---------------------------------

Pin = Clevis v..vevvervevesvnnwssssesesrs .e

Panel - Instrument
Mountings - Flexible - Panel

Nuts M4

Seat

Screw 3/8" UNC (Seat lelﬂg)
Washer - Spring 3/8" (Seat fixing)

Spring - Rubber
Screw M10 (Spring fixing)

-------------------------------------------------------

----------

-----------------------------------

----------------------------------

Nut M10 (Spring fixing)

Washer - Flat M10 (Spring fixing)
Ffame - Seat

Frame - Rear

---------

Bolt M10 (Frame f1x1ng)

Nut M10 (

)

---------

---------

Washer 5° Taper (Frame fixing)

oooooooooo

oooooooooo

----------

----------

Qty.

S~ t— b e B~ o0 o= Pt e e ek o I

~ e



MUDWINGS incl. TANKS & STEPS

4B4000

Item No. Part No. Description
1 30311.A05 Mudwing + Hyd. Tank L.H. ......00vvvunnnenn
30301.A05 Mudwing + Fuel Tank R.H. ...........00vnn. "
2 10378.A03 Cap - Filler ....... e (per wing)
3 10379.A03 BCYdEner ......o 050 B o c" ")
4 115.04C Screw - (Wing to Rear chamnel) (" " )
5 115.04D Screw - (Wing to Front Member) ( " " )..
6 11S.04F Screw - ( " " d s y ¢ L T
7 75.04 Nt .. veeensPaniesiee sina s £ o).,
8 175.05 Washer - Spring ............ SR |
9 10975.A01 Bracket - (Floor plate support)( " " )..
(Not illustrated)
10 115.04D Screw - (Bracket fixing) ..... TR S W
11 595.03 Nut - ( " " ) ..., (" . 8
12 125.19 Washer ( " " ) ..., c" At S
13 20143,401 B LK 5l e ms ma o wmn n s
20143.A02 BEOD Rolle o ituureiihnieesosnensessonnnnnnnn
14 85.04D Bolt (Step fixing) ........... (per step)..
15 8S.04C Bolt ( " Tl v n i Aat e LI P
16 61S.04 Nut ( " R o L LSRRy T
17 125.05 Washer " R e s v Eotos M )
18 20145 .A01 Stepbar (Fixed by item 6) .....oovveveeeeens
10 9 1 2 —=
e 2o
17 17 P\ =
16 16 o
15 13 14
6 8 7
‘..____-_
611 S 18

=N W [ I ]

—

—

O QR

ON~



SKIP 4B4000

Item No. Part No. Description Qty.
1 40068.A03 L R et S e e ey T et 1
2 10522 .AOZ Pin 171 Skip pivot R T S T I T S PO 2
3 545.,08s Pin = TeOBION ...l s it s vies opsn s ey 2
4 10720.A01 Pin = Bkip Bam pivot ....5 i iiessvecsansais 4
5 545.07P PER - THORLON (.o onnitE PO Rt 4

612



Item No.

[

v W

Part No.

245.09
245,10

30181.A01
20S8.12
23S.05

ESE.260

WHEELS & TYRES 4B4000

Description Qty.
Wheel Assy. L.H. ...... e G aweswens s e 2
Wheel Assy. R.H. ........ e e PPN 2
WhaBl .. .sees e iemmmesiie e e e e e . 1
Tyre 12,50 x 18 x 10 Ply v.veivvvevianeenans 1



ELECTRICS 4B4000
Item No. Part No. Description Qty.
1 109s.01 Battery = (Luc@B) ..ivvvnevennnnnnnnnnnsneas 1
109s.03 Battery - (Fulmen) - (Alternative) ......... 1
1095.05 Battary = (BLeco) ..civiviavcbrreivevnnns s 1
2 10227.A06 Cable - Positive ... v.vvevessceras wvenesnes 1
3 10228 .A04 Cable = Negative ....iv.vwivsiniatoevvevesss 1
4 20105.4A03 Wiring HENOEEE .. ..iv.rvyvartiois ot evestiess 1
5 30178.A03 Guard - Alternator Belt ....v.vevvevuvenenn. 1
6 10434.A01 Light Assy. - Warning ...... e wae s s e nn wves o4
7 180s.01 Ties - Cable .~ Rivet f1x1ng ................. A/R
8 (Supplied) Ammeter ......... I W T SRR
9 ( ) Bitch = SESBE .ot osei i vretils e e 1
10 ( with ) Resistance - EXcitation v.......oveveeunn... 1
11 ( ) AlLernator w..v..iveeentverecesconssvnannans 1
12 ( Engine ) BT i s vr s svananarinnriieehsnddons 1
alternator
m=-= 1 s, e 10. resnstor
| _rf, | | ) |
1 _ ' |
R g I & rv::nmg, -d
amp r°~ _“
NY 6
N _ NW
l*"‘1 NS
i ' 8/ ignition
or—|I 3 start
= -\- switch
L. starter 1 ' b
~  solenoid 1 P
switch " 2
i w
1P
WR :
ﬁ ]
N '
]
fuse
N BROWN unit
U BLUE -
h‘ ———
A RER o= -’\0 9u horn
W  WHITE BbD horn
Y YELLOW push
P PURPLE
610 B BLACK -



Item No.

L= BV LR R WU L]

O w oo~

12

13
14
15

16

17
18
19
20

21
22
23

24
25
26

28
29
30
31
32

FULL ROAD LIGHTING

4B4000

Part No. 5escr1pt10n

20013.A0112 HeBBlamDE i vy s i i s o v s sint min e s .
10216.A01 Stoneguatd. V... i eis s ie R
FSE.333 Sidelights/Indicator = Front ..........e....
825.03E Screw (Sidelight fixing) ...... Ay A R
855.01 Nut i " ) e RS SR A e
1258.01 Washer( " " . N L R -
FSE.334 Stop/Rear/Indicator - Light - Rear .........
825.03E Screw (Rear light fixing) .......cvevvevnunn
855.01 Nut (" " gt s el i S
125.01 Washer ( " o - SECR e e -y
10615.A01 Light = Mo. PIAte ... cenisesiinetineerssins
10620.A01 Switch - Light ........... RF O R IS o N
10617.A01 Bwitch — PREREREOY ii.viv.vissvoidionsessson
825.07C Serew (Switch Fiming) ... iveviovnee oinvuis
855.03 Nut (" D T Vi esip et a i e e
10744 ,A01 Switch - Stop Light ...crvervcvavrocvoconnns
10616.A01 Flasher Unit ...i.: desiaine esae Giseiassasnnna
82s.03cC Bovew - {PEXing) ..t ilnm it on s bhsn enpnn
855.01 Nut  ER R LR = ) L dnbeks e waines e
125.01 Mamher Y ) . o R T e i
10644.A01 Fuse BOX ..vveeerenennns P s . Se e i
82S5.03E Berew WFixing) ....civevsoniiioeas PRI A S
855.01 MRE A T ) i el ianns teieginenena
10619.A01 Button = HOEN 50 cii e e e v e e sie's . PO
825.07E ST A T R o A PR R
855.03 Nut ¢ " ; R TN PO TR
10618.A01 HOrn C/w Bracket .....cocceeeesceccssnorenes
115.01A Screw (Fixing) ....vvvvvvvannns Ve et e 4
175.02 Washer - SPring ....veveevnesnsnceoreennnnas
75.01 ; Nut ........................................
20105.A04 Wiring Horness ...... En Widmn b QbaeE v e e s aie e



Item No.

RPN

Part No.

10203.A04
10608.A01
10471.A01
10364 .A01
85.02F
61£.02

10607.A01

10606.A03

OPTIONS 4B4000

ROAD EQUIPMENT (DAY USE)

- .
BES\-L 1 PLLIULL

Mirror - Rear View ..... Weeve rEae e e
Arm - Mirror Support ..........vee.. e
Ferrule - Rubber ......ve.uu. wwe e ey e
Clamp Assy. ........v0.n T o v e

Bolt (Clamp f1x1ng) WA e e e e

Nuts ( " ) e i R RIS

Licence Holder ........... o v 5 o ba m s e

Wheel BracCe ..u.euieeeeeceeaconaenananneenanes



‘ LABELS ‘ 4B4000

Item No. Part No. Description Qty.

1 20235.A14 M/C Identification - White ..... e e e s 2
20235.A13 M/C Identification - Black (Alternat1ve) 2

2 10541 .A26 Payload = Whiteé ...... ... esvecieanvsannees 1
10541.A27 Payload - Black (Alternat1ve) P R |

3 DM.198 Steering Lock ......... e e e e s 2
4 DM.157 Warning ABRADY o cit v vvvavbla s uvs v re sinis v 6 1
5 10166.A02 Tyre Pressure - Red ....... s o 4
6 20132.A03 Dumper Safety Instructions ......eveevecesons 1
7 10546.A03 Puel Jiioliise SRR PRSP Sy s m eewaemune 1
8 10546.A04 Hydraulic 0il ...vivveveevnevesmninssnes werr 1
9 10284 ,A01 Dump/Return ........... SRl o At < N NES |
10 10317.A03 Chassis . isisveinsonvavs A X RN 1
11 10536.A01 Warning (Engine Cover) ............. easeaha 1
12 DM, 196 Lubrication .......cce... o W e e e e W w e e e 1
13 10976.A03 '"WIBAU' Label = White ..vveeueeeeeennennnnns 3
14 ESE.236 'STOP' Engine = White .....cceceenncncnnennn 1
FSE.357 'STOP' Engine - Black (Altermative) ........ 1

15 10215.A02 Filter Instruction - White .......veeuevevues 1
10215.A03 Filter Instruction - Black (Alternative) ... 1

16 4/60-233/1 "Negative" Earth ......cvvevevvennennesennnns 1
17 DM.195 Alternator WarNing ....eveeeevscovascosceass 1
18 10876.A01 Gear Selector iliiivasisssssesoensprensrronss 1
19 10848.A01 Warning (Brake Reservoir 'Top-up') ......... 1

20 1015.05D 'Pop' Rivets (used with items 6 & 10) ...... 10



Item No.

WO hW P WR -

15

16
17
18

19
20

21
22

23
24
25
26

27
28
29

30
31
32
33

Part No.

40306.A02

40306.A0101
40306 .A0102
40306.A0103
40306.A0104
40306.A0105
40306.A0106
40306.A0107
40306.A0108
40306.A0109
40306.A0110
40306.A0111

20192.A02

20270.A01
ESE.165-2
ESE.164-4

20312 .A02
ESE.165-2
ESE.164-4

115.05E
615.05
125,22

115.06F
615.06

8S.06P
615.06

10100.A01

10935.A01
115.03C
615.03

10538.A01
825.,03C
855.01

10537.A01
10538.4A01
825.03C
855.01

SUPPLEMENT CAB 4B4000

Description " Qty.
Cab Assy. complete .....ovevvennes sirossenes 1
Catch - Door (Not 111ustrated) IR A
Catchis- Roof ..... 0 iiiiiceneivennnaiinnens 1
Mirror — EXtOrior: i iecsaiacssncnsnsses 1
Mirror - Interior .....vcveeceenencnsonas ses 1
Motor = Wiper (Fromt) cvcibcincvciseccnninin 1
Motor = Wiper (Reag) ...lis il icinnnaisns 1
Arm - Wiper (Fromt) .....iicvceenssessncanas 1
Arm - Wiper (ReAr) .....cececenecncconenanns 1
Blade - Wiper (Front) ......couu. aheivass e 1
Blade - Wiper (Rear) .....eevevecnsecnnanaas 1
Washer = WindsCreen ....svevesesissssssnaanss 1
Floor TrifM ..vvviveececcecncecanss st v s e v rernn 1
Bracket (Rear Mounting) .....ccevvsnvcnannns 2
BLGOmB .....cissusifisevbveiniannnnssnannnane 2
Bush Anti-vibration R L I R R 2
Bracket (Front Mounting) ......oeovvessencess 1
L A L A R P 1
Bush Anti-vibration ........cceveveveencesasss 1
Screw M12 (Mounting Bracket to wing) ....... 4
Nut M12 ( i ¥ ) e 4
Washer M12( " " =B Y weransa 4
Screw M16 (Front Mtg. Bracket to chassis) .. 1
Nut M16 ( 1] n " " ) .. 1
Bolt M16 (Cab to Mountlng Bracket) ......... 3
"Nut M6 (" " ) R 3
Buffer - Rubber (Fixed to Rear Frame) ...... 2
PACKeY ..iiiieacrssnrsscasssssnssvacssannsanes 2
Screw M8 (Buffer flxlng) ................... 4
Nut M8 (" R, 4~ S S 4
Catchplate - (Seat supp. panel to floor plate)2
Screw 2BA (Plate fxxlng) ................... 4
Nut 284 (" ¥ iieveniboassuineoas A
Fastener (Eng. Cover) ......... I 2
Catchplate (Eng. Cover) .....veveennennnsnas 2
Screw 2BA (Plate f1x1ng) ........ Gassamsnesai 8
Nut 2BA (" ) dicaesisnessansonisa 8



Item No.

wm PN

RN

(Alterations from standar

Part No.

30311.A06
30301.A06

30163.A08
115.04D
75.04
175.05

10537.A01
101S.07E
30148.A08

CAB SUPPLEMENT

en cab is fitted)

Description

Mudwing - Hyd. Tank L.H. .....eoveunennnn
Mudwing - Fuel Tank R.H. ................
Floor plate iie.veiiviiiveivisissssossse
Screw M10 (Floorplate f1x1ng) ...........
Nut M10 ( " " ). e osbvee
Washer - Spring M10 (Floorplate flxlng)
Toggle fastener (seat panel fixing) .....
Rivets - Toggle fixing ..................

Seat Frame ,....vv0vsavenes eeieis daea g

4B4000



DECIMAL, FRACTIONAL AND METRIC EQUIVALENTS

Tnches Milli- L Milli-

Fractions Decimals TR Fractions Decimals bt

1/64 0.015625 0.397 | 33/64 0.515625 | 13.097

1/32 0.03125 0.794 17/32 — 0.631256 13.494

3/64 0.046875 1.191 35/64 0.546875 | 13.891

1/16 — 0.0625 1.588 9/16 — 0.5625 14.288

5/64 0.078125 1.984 37/64 0.578125 | 14.684

3/32 0.09375 2.381 19/32 ———— 0,59375 15.081

7/64 0.109375 2,778 39/64 0.609375 | 15478

1/8 — 0.126 3.175 65/8~— 0.625 15.875

9/64 0.140625 3572 41/64 0.640625 16.272

5/32 0.15625 3.969 21/32 — 0.65625 16.669

11/64 0.171875 4,366 43/64 0.6718756 | 17.066

3/16 — 0.1875 4,763 11/16— 0.6875 17.463

13/64 0.203125 5.159 45/64 0.703125 | 17.859

7/32 0.21875 5.656 23/32 —————10.71875 18.256

15/64 0.234375 5.953 47/64 0.734375 | 18.653

1/4 — 0.250 6.350 3/4 — 0.750 19.050

17/64 0.265625 6.747 49/64 0.765625 | 19.447

9/32 0.28125 7.144 LA =101, ]8125 19.844

19/64 0.296875 7.541 51/64 0.796875 | 20.241

5/16 — 0.3125 7.938 13/16— 0.8125 20.638

21/64 0.328125 8.334 53/64 0.828125 | 21.034

11/32 ———— 0.34375 8.731 27/32 0.84375 2143

23/64 - 0.359375 9.128 65/64 0.859375 | 21.828

3/8 — 0.375 9.525 7/8 — 0.875 22225

25/64 — 0.390625 9.922 57/64 0.890625 | 22.622

13/32 - 0.40625 10.319 29/32 0.90625 23.019

27/64 0.421875 10.716 59/64 0.921875 23.416

7/16 — 0.4375 11.113 16/16— 0.9375 23.813

29/64 0.4531256 11.509 61/64 0.9531256 24,209

15/32 0.46875 11.906 31/32 — (.96875 24.606

31/64 0.484375 12,303 63/64 0.984375 | 25.003

1/2 — 0.500 12.700 1 1.000 25.400

INCHES INTO MILLIMETRES
Inches 0 1 2 3 4 5 6 7 8 9

0 0 25.40 50.80 76.20 101.60 127.00 152.40 177.80 | 203.20 228.60
10 25400 | 27940 | 30480 | 330.20 | 35560 | 381.00 | 40640 | 431.80 | 457.20 482.60
20 508.00 533.40 558.80 584.20 609.60 635.00 660.40 685.80 711.20 736.60
30 762.00 | 78740 | B12.80 | 838.20 | 86360 | 889.00 | 91440 | 93580 | 965.20 990.60
40 1016.00 | 1041.40 | 1066.80 | 1092.20 |1117.60 | 1143.00 | 1168.40 | 1193.80 | 1219.20 | 1244.60
50 1270.00 | 1295.40 | 1320.80 | 1346.20 |1371.60 | 1397.00 | 1422.40 | 1447.80 | 1473.20 | 1498.60
60 1524.00 | 15649.40 | 1574.80 | 1600.20 |1625.60 | 1651.00 | 1678.40 | 1701.80 | 1727.20 | 1752.60
70 1778.00 | 1803.40 | 1828.80 | 1854.20 |1879.60 | 1905.00 | 1930.40 | 1955.80 | 1981.20 | 2006.60
80 2032.00 | 2057.40 | 2082.80 | 2108.20 |2133.60 | 2159.00 | 2184.40 | 2209.80 | 2235.20 | 2260.00
90 2286.00 | 2311.40 | 2336.80 | 2362.20 |2387.60 | 2413.00 | 2438.40 | 2463.80 | 2489.20 | 2514.61

Use in conjunction with above table.

Example: Find equivalent mm. for 84 5/8".
84" =2133.60 mm.
5/8"= 15.875 mm.

84 5/B” = 2149.475 mm.



CALIFORNIA

Proposition 65 Warning

Diesel engine exhaust and some of its
constituents are known to the State of
Californiato cause cancer, birth defects,
and other reproductive harm




